
# DESCRIPTION PART #
VALVE, EXHAUST, #8 (INCLUDES: X-TREME DUTY™ BALL) 290-182

VALVE, EXHAUST,#8 & #2, REPAIR KIT, INCLUDES # 1, 
(2)2, 3, & 4 (INCLUDES: X-TREME DUTY™ BALL) 290-183

NOZZLE, CERAMIC, STRAIGHT BORE, 5/16" BORE, 1-3/8" 
LENGTH, FLANGED 502-431

NOZZLE, BORON CARBIDE, STRAIGHT BORE, GUN 
INSERT, 5/16" BORE, 1-1/8" FLANGED x 1-3/8" LENGTH 502-081

FITTING, BARBED, 1" 520-181

BUSHING, GALV, 1-1/4” x 1” 888-3026-10706PB

Flat Washer, 1” ID x 1-1/2” OD x 1/8” 552-952

WASHER, NOZZLE, 1” ENTRY x 1-1/4” NPSM, 10 PACK 100-8690

NOZZLE WASHER, 3/4” ID, 10 PACK 524-082

🔗

5.1

EXHAUST VALVE 
#8

7

8

9

10

10

9
8

6

5

🔗

6

5.1

5

7

www.pirate-brand.com
(317) 829-0147 • (800) 892-6223
2719 Tobey Dr. Indianapolis, IN 46219

http://www.pirate-brand.com/290-182
http://www.pirate-brand.com/502-081
http://www.pirate-brand.com/888-3026-10706PB
http://www.pirate-brand.com/552-952
http://www.pirate-brand.com/100-8690
http://www.pirate-brand.com/524-082
http://www.pirate-brand.com/524-082
http://www.pirate-brand.com/100-8690
http://www.pirate-brand.com/552-952
http://www.pirate-brand.com/520-181
http://www.pirate-brand.com/502-431
http://www.pirate-brand.com/290-183
http://www.pirate-brand.com/520-181
http://www.pirate-brand.com/502-081
http://www.pirate-brand.com/502-431
http://www.pirate-brand.com/888-3026-10706PB

